
Panel bed-K

MADE IN CHINA 



1/25



2/25

1

2

3

3

4

5 X10
6

7

7

8

9

9

10

11

12

13

14

15 16
17 18

19

20

21

22

23

23

24

25

26

27

28

28

29

30

30

31

32

33

34

35

36

37

37

39

40

41 42

42

43

43

43

44

45

43

43

43

44

45

46

47

47

L

L

L

L

U

38

40

7

7

8

9

9

46



1PC 10PCS

1PC 1PC

3/25

1PC

1PC

1PC 1PC

4PCS

The box 1 

1PC

1PC

1PC

2PCS 2PCS1PC

1PC 2PCS



1PC

4/25

1PC 1PC

 The box 2 

2PCS

1PC 1PC

Nut Nut

1PC

4PCS 1PC 1PC

1PC 2PCS2PCS

1PC 1PC 1PC

1PC 1PC

1PC 1PC



5/25

 The box 2 continued

1PC

1PC

3PCS 4PCS

2PCS1PC

1PC

1PC 2PCS

1PC

2PCS 6PCS 2PCS

2PCS 2PCS 2PCS



6/25

68PCS

16PCS 8PCS

16PCS 24PCS

6PCS

72PCS 4PCS 4PCS

4PCS 4PCS

1PC

M8x12

M8x35

M8

M5

ST4.2x12

The list of vacuum-formed packages in Box 2

   M8x55

2PCS

ST3.2x12 4PCS

φ7x40 φ15x9.5

1PCM8

    M8x18
Colored Zinc

M8x28

    M8x50
Colored Zinc

M5x40

1PC 1PC

Do not tighten the screws unless the
installation is done.Make sure all bolts
are tightly screwed before you use it.



7/25

1

2

1pcK
4pcsO

N
O

Accessory N is not locked 
tight at first

Fastening accessories N
4pcsN

ST3.2x12

K

K

4pcsH φ7x40

H



8/25

3

4

Slot facing in ！

1 2 3

I 4 pcsφ15x9.5

I

I

Put the LED strip power 
interface through the cable
 hole.



9/25

5

6

G 8 pcs
M5x40

The groove on part 15 
should face part 16.

G
G

AA

M8x12
8pcsA

Do not completely
 tighten screw A.

80%

5



10/25

7

8

M8x12
8pcsA

A

A

A

A

Do not completely
 tighten screw A.

80%

M8x28
12pcsC

C

Tighten all the screws.
100%



11/25

9

10

M8x12
2pcsA

A

M8x28
8pcsC

Do not completely
 tighten screw C.

80%

Do not completely
 tighten screw A.

80%



12/25

11

12

D 8 pcs
M8x35

M8x12
4pcsA

M8x50(Color zinc)

6pcsE

E

A A

Tighten all the screws.
100%

M8x12
8pcsA

D
D D

D

A
A

A
A

As shown in the figure, 
when part 37 is fully installed,
 the sponge cushion of part 37
 should face upwards and 
away from part 13.



13/25

13

14

M8x12
8pcsA

AA
A

A

M8x12
8pcsA

A

A

A

A
Do not completely
 tighten screw A.

80%



14/25

15

16

M8x18（White zinc）
4pcsB

Install screws loosely, 
don't fully tightenB

B

M8x50(Color zinc)

2pcsE

E

Hang the side panel
 on screws B using connector L,
 and then tighten screws B.



15/25

17

18

M8x12
2pcsA

A

Install screws loosely, 
don't fully tighten

M8x18（White zinc）
4pcsB

B

B

Hang the side panel
 on screws B using connector L,
 and then tighten screws B.



16/25

20

D 8 pcs
M8x35

D

D

D

M8x55
2pcsF

19

F

2X

Note that the side with the raised 
area on the holes of part 4 should 
face  downward.



17/25

21

22

M8x12
2pcsA

A

A

As shown in the figure, 
fit part 38 onto part 23.

Insert part 28 into parts 24 and 26, 
aligning the holes, and then tighten 
with screw A.



18/25

23

24

M8x12
2pcsA

A

A

M8x55
4pcsF

M8x12
4pcsA

FF

A

A

Insert part 28 into parts 25 and 27, 

aligning the holes, and then tighten 

with screw A.



19/25

25

26

Align the holes

Align the holes

insert

M8x12
8pcsA

M8x18（White zinc）
8pcsB

A

A

B

B

B

B

M8x12
4pcsA

AA



20/25

27

28

M8
4pcsJ

J

J

ST4.2x12
2pcsM

M
M

Lift the frame and install part Q3.

Please push the fastener block c firmly
 to ensure a secure installation.

a
bc c c

Ensure that the 
raised part a on 
the mounting 
openings is 
inserted into 
the socket b
 on part 5, 
and then push
 in the fastener
 block c to secure it.



21/25

29

30

2X

G 4pcs
M5x40

Keep the two
 sides flush

G

G

2X

G 8pcs
M5x40

G

G
G

G



22/25

31

32

G 13pcs
M5x40

G 13pcs
M5x40

GGG
G

G
GG

G
G

G
G

GG

G
G

G

G

G
G

GG
G

G
G

GG



23/25

33

34

G 26pcs
M5x40

GG
GG

G
G

G

G
G

G

G
G

GG

G
G

G

G
G

G

G
G

GG
GG

M8x28
4pcsC

C

K 1pc

Tear double-sidedad
hesive tape apart.



24/25

37

Installation Complete

100%·Make sure the assembly holes are aligned.
·TIGHTEN ALL THE SCREWS COMPLETELY.

If you do not wish to use the storage cabinets on
 either side of the headboard, you can remove 
them by unscrewing the screws.



25/25

38

Installation Complete

100%·Make sure the assembly holes are aligned.
·TIGHTEN ALL THE SCREWS COMPLETELY.


